
25

7

8

2 3

9

15

16

12

11

14

13

17

18

1

4

5 24

21

2319

26

27

6

10

20

22

HOME DEPOT 3 X 5 6002939 - REV B 8/14Repair Parts

REPLACEMENT PARTS ORDERING                                                   OHIO STEEL INDUSTRIES 1-800-652-2321



1

4

5
9 16

4

21

19

12

23

HOME DEPOT 3 X 5 6002939 - REV B 8/14

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 6003010 3 x 5 TRAILER RAMP (ORANGE) 1

2 6001718 LED LICENSE LIGHT 2

3 6001520 OBLONG TRAILER LIGHT 2

4 6001522 SIDE MARKER LIGHT, RED 2

5 6001523 SIDE MARKER LIGHT, AMBER 2

6 6002039 M6 X 55MM SUPER WING SCREW 60

7 6001499 DROP GATE PIN 2

8 6001311 COTTER PIN 2

9 6001752 SHELBY 5205-81Z SPARE TIRE MOUNT 1

10 6001746 8 INCH TIRE AND WHEEL 3

11 6001769 GATE HINGE BRACKET 1

12 2002541 3/8-16 3 1/4" HEX BOLT MCMASTER 2

13 300077 WASHER, 3/8" SAE 2

14 3000618 3/8-16 NYLOCK NUT 2

15 6001593 SHORT SHACKLE LINK 4

16 6001716 3X5 SPRUNG AXLE, PURCHASED 1

17 6001590 9/16"-18 HEX BOLT 6

18 6001589 9/16"-18 T-LOC NUT 6

19 6001494 SAFETY CHAIN 2

20 6001012 2" X 2" PLASTIC TUBE PLUG 4

21 6001547 1 1/2" PLASTIC TUBE PLUG 2

22 6002000 1/2-20 NUT CONE WHEEL GR 5 10

23 6002104 Q-LINK 5/16" 2

24 6001524 MARKER LIGHT GROMMET 4
25 6001521 OVAL GROMMET 2
26 6002005 COUPLER PIN 1
27 6001717 SWING DOWN JACK 1

Repair Parts

REPLACEMENT PARTS ORDERING                                                   OHIO STEEL INDUSTRIES 1-800-652-2321


	Repair(2)
	Drawing View4
	Drawing View5
	Drawing View8

	Repair
	Drawing View7


